
FOR QUESTIONS AND CONCERNS, CONTACT US ATFOR QUESTIONS AND CONCERNS, CONTACT US AT

www.allpartsinc.com
Call Us: 1-269-685-4123
Text Us: 1-269-447-0412

65144
Parts Breakdown - REV A 

https://www.allpartsinc.com/
https://www.allpartsinc.com/


1

2

3
4

5
6

7
8

9
10

12
13

14

15

18

19

16
17

22
23

24

21

25
26

20
28

29

30
31

32
33

34

35

36

37

38

39

40

43
42

41

48

46
47

45
44

27

11

65144 IPL  COBALT
REV.

-

- -

-

-SW

SERVICE APPR.
Q.A. APPR.
MFG APPR.
ENG APPR.
CHECKED
DRAWN

DATENAME

Version: 

MODEL:



ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 7118549 CONTROL BOX LARGE 12VDC 1

2 ACTUATOR, ROCKER SWITCH, RED LENSE 1

3 ROCKER SWITCH, ON-OFF, DPST, 12VDC-20A 1

4 THERMOSTAT, PANEL MOUNT 1

5 HOUR METER, 277V AC/DC DIGITAL 1

6 CIRCUIT BREAKER, 12VDC 1

7 EVAPORATIVE MISSION CARBON CANISTER 1

8 COBALT FRAME PAINTED 1

9 ASSY, COIL TANK, BLACK, COBALT SKID 18" 1

10 BURNER HARDWARE KIT 1

11 NOZZLE FUEL 2.25 X90A 1

12 BURNER WAYNE EHASR 12 VOLT DC 3 GAL 1

13 BURNER SIDE GAURD HARDWARE KIT 2

14 7108632BU1 GUARD/SUPPORT, SIDE SHELL, COBALT, BLUE 2

15 7109638 SOCKET HEAD CAP SCREW 3/8-16 X 2" 1

16 COUPLER, 3/8" QC(F) X 3/8" NPT(F) 1

17 RELIEF VALVE, 1/2" NPTM x 1/4" HB 4000PSI 1

18 BATTERY BOX W/ 42" STRAP 1

19 7112445BK1 BATTERY TRAY, COBALT REAR MOUNT, BLACK 1

20 FUEL CAP CHROME VENTED 1

21 ENGINE, GB680, 679 CC, 50 ST 1

22 7108634BU1 PAINTED SKID FOOT, BOLT ON, BLUE 4

23 COBALT FOOT HARDWARE KIT 4

24 VIBRATION DAMPER HARDWARE KIT 1

25 7111183BK1 UNIVERSAL GASOLINE TANK LARGE STEEL BLK 1

26 COBALT FUEL TANK MOUNTING HARDWARE 2

27 FUEL CAP NON-VENTED 1

65144 IPL  COBALT
REV.

-

- -

-

-SW

SERVICE APPR.
Q.A. APPR.
MFG APPR.
ENG APPR.
CHECKED
DRAWN

DATENAME

Version: 

MODEL:

7108736

7108735

7101283

7107456

7108740

7109024

7108913

7108952

7109413

7100629

7109006

7109407

7100019

7103522

7100151

7100189

100732

7109406

7109408

7114869

7105659

https://www.allpartsinc.com/actuator-rocket-switch-7108736.html
https://www.allpartsinc.com/rocker-switch-on-off-7108735.html
https://www.allpartsinc.com/thermostat-panel-mount-86-250-degrees-7101283.html
https://www.allpartsinc.com/digital-hour-meter-7107456.html
https://www.allpartsinc.com/panel-mount-circuit-breaker-7108740.html
https://www.allpartsinc.com/evaporative-emission-carbon-canister-7109024.html
https://www.allpartsinc.com/7108913-frame-painted-blue-cobalt-skid-2016.html
https://www.allpartsinc.com/7108952-assembly-coil-tank-black-cobalt-skid-18-inch.html
https://www.allpartsinc.com/burner-hardware-kit-7109413.html
https://www.allpartsinc.com/nozzle-fuel-2-25-x-90a-7100629.html
https://www.allpartsinc.com/7109006-burner-wayne-ehasr-12-volt-dc-3-gal.html
https://www.allpartsinc.com/burner-side-guard-hardware-kit-7109407.html
https://www.allpartsinc.com/coupler-3-8-qc-f-x-3-8-nptf-7100019.html
https://www.allpartsinc.com/valve-prsr-relief-1-2-npt4000psi-prese-7103522.html
https://www.allpartsinc.com/battery-box-w-42-strap-7100151.html
https://www.allpartsinc.com/7100189-chrome-vented-fuel-cap.html
https://www.allpartsinc.com/100732-engine-679cc-50-st-gb680-vtwin.html
https://www.allpartsinc.com/7109406-cobalt-foot-hardware-kit.html
https://www.allpartsinc.com/vibration-damper-hardware-kit-7109408.html
https://www.allpartsinc.com/7114869-cobalt-fuel-tank-mounting-hardware.html
https://www.allpartsinc.com/fuel-cap-non-vented-w-chain-7105659.html


ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

28 COBALT REAR BELT GUARD WITH RIVETS 1

29 BUSHING, H x 24MM 1
30 PUL0012 Pulley 2BK36 X H 1

31 BX43 BELT, 21/32" x 46" 2

32 BUSHING, H x 1 1

33 PULLEY 2BK90H 1

34 COBALT FRONT BELT GUARD WITH RIVETS 1

35 HOSE 3/8" X 20" SWVL 1

36 7111183RD1 UNIVERSAL GASOLINE TANK LARGE STEEL RED 1

37 HARDWARE KIT, ENGINE COBALT 1

38 7111673BK1 PAINTED AXAILIGN GUARD BRACKET 1

39 AXIALIGN RAIL & SLIDE KIT SVC ASSY 1

40 PAINTED AXAILIGN PUMP FOOT BRACKET 2

41 WATER FILTER GREEN CAP 1

42 INLET FITTING, 3/4GHT X 1/2NPTM 1

43 PUMP, TSS1021 GENERAL PUMP 3000@4.5GPM 1

44 7118642BK1 PLATE, ENGINE/PUMP, CB/SB, BLACK 1

45 7112349 BYPASS KIT 1

46 UNLOADER, VRT-3, 4500 PSI COMET 1

47 THERMAL RELIEF VALVE 3/8" M-NPT 1

48 SWITCH, PRESSURE, 3/8" M 1

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

49 7101369 WASHER, FLAT, 5/16" 15

50 7102069 NUT, 3/8"-16 WHIZ 24

51 7111334 PAINTED AXAILIGN RAIL 1

52 7102462 BOLT, 3/8"-16 x 3/4" 16

53 7109176 5/8-11 X 5 HEX BOLT FULL THREAD 1

54 7101399 WASHER, WATER 14GA 1
55 Copy 1

56 Copy 1

57 TSS1021 GENERAL PUMP 3000PSI@ 4.5GPM 1

58 7101377 WASHER, SPLIT-LOCK 5/16" RUST RESISTANT 4

59 7100125 BOLT, 5/16 - 18 X 3/4" 4

60 7100048 ADAPTER, 3/8 NPTF X 3/8 NPSM SWIVEL 1

61 7100621 NIPPLE 3/8 X 3/8 HEXSTEEL 1

62 7100287 ELBOW, 3/8" NPTM x 3/8" NPTF 2

63 7100427 HOSEBARB 5/8HB X 3/8MPT BRASS 1

64 7100203 HOSE CLAMP 5/8 W/ SET SCREW 2

65 7105768 ELBOW, 5/8" HOSE BARB x 3/8" NPTM 1

66 7100041 ADAPTER, 3/8" FNPT x 1/4" MNPT 1

67 7100129 BOLT, 5/16"-18 x 2 1/4" 2

68 7100702 NUT, CLINCH, 1/4"-20 3

69 7100706 NUT, 5/16"-18 NYLOCK 8

70 7109025 PICKUP TUBE, 1/4" NPT X 1/4" BARB 2

71 7103585 BRASS PLUG, 1/2 NPT-M SOCKET HEAD 8

72 7100284 ELBOW HOSE BARB BRASS 1/4 MPT X 1/4 HB 2

73 7101374 WASHER, 5/16" 8

74 7100723 NUT, 3/8-16 NYLOCK 8

75 7101261 TEE, HYDRAULIC 1/2" NPTF 2

76 7111254 1/2" ELBOW HYDRAULIC STREET 45 2

77 7100353 REDUCER 1/2" NPTM x 3/8" NPTF 1

78 7102372 NIPPLE, 3/8" NPTM x 3" SCH. 80 1

79 7110814 12V HEATER CONTROL MODULE, ENGINE POWERED 1

65144 IPL  COBALT
REV.

-

- -

-

-SW

SERVICE APPR.
Q.A. APPR.
MFG APPR.
ENG APPR.
CHECKED
DRAWN

DATENAME

Version: 

MODEL:

7114866

7100174

7101012

7102308

7100173

7101007

7114865

7103245

7103701

7114864

7111335

7102176

7100051

7107781

7108301

7101356

7200234

https://www.allpartsinc.com/7114866-cobalt-rear-belt-guard-with-rivets.html
https://www.allpartsinc.com/bushing-h-x-24mm-7100174.html
https://www.allpartsinc.com/pulley-2bk36h-7101012.html
https://www.allpartsinc.com/bx43-belt-7102308.html
https://www.allpartsinc.com/bushing-h-x-1-7100173.html
https://www.allpartsinc.com/pulley-2bk90h-7101007.html
https://www.allpartsinc.com/7114865-cobalt-front-belt-guard-with-rivets.html
https://www.allpartsinc.com/3-8-x-20-hose-7103245.html
https://www.allpartsinc.com/hardware-kit-engine-cobalt-std-7103701.html
https://www.allpartsinc.com/7114864-axialign-rail-and-slide-kit-svc-assembly.html
https://www.allpartsinc.com/7111335-bracket-pump-foot-axialign-painted-blk.html
https://www.allpartsinc.com/7102176-water-filter-cap.html
https://www.allpartsinc.com/inlet-adapter-f-garden-hose-m-npt-7100051.html
https://www.allpartsinc.com/7107781-tss1021-general-pump-3000-psi-4-5gpm.html
https://www.allpartsinc.com/unloader-vrt-3-4500psi-7108301.html
https://www.allpartsinc.com/thermal-relief-valve-7101356.html
https://www.allpartsinc.com/pressure-switch-3-8-m-7200234.html


1

2

3

4

5

6

7

8

99

10

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 SHELL, HEATER TOP - COBALT SKID 1

2 7118156 INSULATION DURABLANKET #6, 14SQFT=7'X2' 1

3 HEAD PLATE, 18" COIL, BLACK 1

4 INSULATION HARD DISC (#6) 1/2" x 18" DIA 1

5 HEATER COIL - COBALT SKID 1

6 INSULATION DISC, 14" W/HOLE DD1003 1

7 DOMED HEAD, 18", PTD BLACK 1

8 SCREW KIT, COIL COVER HARDWARE KIT 1
9 NIPPLE, 1/2" NPTM X 6" SCH. 80 2

10 SHELL, HEATER BOTTOM - COBALT 1

65144 IPL  COBALT
REV.

-

- -

-

-SW

SERVICE APPR.
Q.A. APPR.
MFG APPR.
ENG APPR.
CHECKED
DRAWN

DATENAME

Version: 

MODEL:

7108878

7108942

7100006

7100210

7106373

7108953

7109685

7100619

7108879

https://www.allpartsinc.com/7108878-shell-18-inch-od-ss-heater-top-with-exhaust.html
https://www.allpartsinc.com/7108942-head-plate-18-inch-coil-black.html
https://www.allpartsinc.com/insulation-hard-disc6-1-2-x-18-dia-7100006.html
https://www.allpartsinc.com/coil-f-3005-super-skid-7100210.html
https://www.allpartsinc.com/7106373-insulation-disc-14-inch-dia-withhole-dd1003.html
https://www.allpartsinc.com/7108953-domed-head-18-inch-ptd-black.html
https://www.allpartsinc.com/coil-cover-hardware-kit-7109685.html
https://www.allpartsinc.com/nipple-1-2-nptm-x-6-sch-80-7100619.html
https://www.allpartsinc.com/7108879-shell-18-inch-od-ss-heater-bottom.html


2 3 4 651 7 8

9 10

ITEM NO. PART NUMBER DESCRIPTION QTY.

1 LANCE 48", 1/4 MPT X 1/4 QC COUPLER 1

2 7118398 NOZZLES, 10 PACK BRASS SOAP NOZZLES 1

3 7118326 NOZZLE KIT, 10PC, 25° GREEN, 1/4" QC 6.0 1

4 7118332 NOZZLE KIT, 10PC, 40° WHITE, 1/4" QC 6.0 1

5 7107044 NOZZLE KIT, 4PC 1
6 7118320 NOZZLE KIT, 10PC 15° YELLOW, 1/4" QC 6.0 1

7 TOOL, NOZZLE CLEANING, UNIVERSAL 1

8 GUN,5075PSI,12GPM 3/8NPTF IN 1/4NPTF OUT 1

9 3/8"x50'x4500PSI GRAY PU HW SWV/RIGID 1

10 CHEMICAL INJECTOR KIT #2 1

65144 IPL  COBALT
REV.

-

- -

-

-SW

SERVICE APPR.
Q.A. APPR.
MFG APPR.
ENG APPR.
CHECKED
DRAWN

DATENAME

Version: 

MODEL:

7100551

7102045

7108134

7107495

7103709

https://www.allpartsinc.com/7100551-insulated-spray-lance-48.html
https://www.allpartsinc.com/nozzle-cleaning-tool-for-simpson-pressure-washers-7102045.html
https://www.allpartsinc.com/trigger-gun-or501-5000-psi-1-4-npt-7108134.html
https://www.allpartsinc.com/hose-3-8-x-50-4500psi-rubber-7107495.html
https://www.allpartsinc.com/chemical-injector-kit-2-7103709.html


GND

12V OUT

12V IN

P/N 7108735
SWITCH 30

87a

86 85

87

P/N 7108739
RELAY

P/N 7107456 
HOUR METER

P/N 7108740
30A BREAKER

P/N 7112891
WAGO CONNECTOR

TO BATTERY NEG. (-)

TO BATTERY POS. (+)WHITE

BLACK

P/N 7108926 - 12/2 CORD

BLACK

GREEN
WHITE

TO BURNER GROUND
TO BURNER BLOWER
TO BURNER FUEL VALVE/IGNITOR

P/N 7111095 - 12/3 CORD

P/N 7101422 - 16/3 CORD
WHITE

GREEN
BLACK

TO BLK/YEL ON ENGINE HARNESS
TO GRAY ON RECTIFIER HARNESS
TO GRAY ON RECTIFIER HARNESS

PRESSURE SWITCH
TO BE CONNECTED

BETWEEN THESE CONNECTORS
(7101271)

TEMPERATURE SWITCH
TO BE CONNECTED

BETWEEN THESE CONNECTORS
(7101271)

16GA RED 16GA RED

12
G

A
 W

HI
TE

16GA BLACK

16GA BLACK

16GA GREEN

71100287110028

WIRING DIAGRAM

7110029

7110028

7110029

7110028

7110029

7110029 7110028

71100297110029

5.0 FT

6.0 FT

4.0 FT

D

C

B

A

B

C

D

1234567

8 7 6 5 4 3 2 1

E

F

E

F

65144 IPL
6 OF 6WEIGHT: g

REV:

A
DWG.  NO.

A

8



WAYNE BURNER EHASR
EXPLODED VIEW

11-14-2016

*PARTS MAY NOT BE AS SHOWN

28

9

8

19

7
19

18

17

5

4

6

2
3

15

1

12

19

11

14

13

25

24

22

10

20

27

26

23



PARTS LIST

ITEM PART DESCRIPTION QTY. ITEM PART DESCRIPTION QTY. ITEM PART DESCRIPTION QTY.

1 N/A FAN HOUSING 1

2 N/A MOUNTING FLANGE 1

3 N/A  SCREW, FLANGE MOUNTING 5/16" - 18 X 1" 4

4 N/A SCREW, AIR CONE MOUNTING 8-18 X 1/2" 3

5 7108667 AIR CONE #8A 1

6 NA AIR TUBE

7 7101049 FUEL PUMP - 3GPM SUNTEC

8 FUEL SOLENOID VALVE 1

7101360 12V DC

7106457 120V AC

7101350 230V AC

9 N/A CONNECTOR, MALE 3/16" X 1/8" IPT 1

10 IGNITOR/TRANSFORMER 1

7101922 12V DC

7101292 120V AC

7106739 230V AC

11 MOTOR, BLOWER/PUMP 1

7105399 12V DC

7106410 120V AC

7106740 230V AC

12 7106741 FAN, 4"W x 6.25"D WAYNE BURNER 1

13 N/A IGNITOR/TRANSFORMER RETAINER CLIP 1

14 N/A SCREW, 5/16"-18 X 1" 1

15 N/A FUEL PUMP COUPLING 1

16 N/A SCREW, 5/16-18 X 5" 2

17 N/A INNER AIR BAND 1

18 N/A OUTER AIR BAND 1

19 N/A SCREW, 5/16"-18 X 7/8" 5

20 N/A SLOT COVER PLATE 1

22 N/A KIT-STAMPED STABILIZER NO DISC 1

23 N/A ADAPTOR, NOZZLE WITH LEG SUPPORT 1

24 7101711 ELECTRODE KIT, WAYNE 1

25 N/A STATIC DISC 2-1/2" DIA PERF 1

26 N/A HEX NUT 3/8"-24 1

27 N/A OIL LINE ASM-6" 1

WAYNE - EHASR BURNER 12-14-2016




